XT50Q-1 Bt H &
PARTS CATALOGUE

Kinroad xintian Motorcycle Manufacture co., Itd



Content

1. HEADLIGHT......cccccviiiiiiiiiiiinniiinnnen. 01 1S5.SWINGARM. ..ctiiiiiiiiiiiiiniiiiinecineennne. 18
2. SPEEDOMETER .......ccccceiiiiiiiiinnnnnn. 02 16. FUEL TANK....cccitiiiiiiiiiiiiiiniiiineecinneenns 20
3.TAIL & TURNSIGMAL LIGHT ............ 03 17.SEAT CUSHION ...ccccovviiniiiiiniiinncnnnen. 22
4. ELECTRIC. .............. N o Yessessensssance 04 18. REAR FENDER& TOOLBOX. ............... 23
5. WIRING HARNESS.......... 2 (ENsooeeee 05 19. CARBURETOR& ENGINE. .................. 24
6. BATTERY ...ccoviiiniiiiiiiiiiiiiiiiieiinnenens 06 20 TOOLKIT....ceeiiiiiiiniiiiniiineciinecinneennnes 25
7.AIR FILTER .....cviiiiiiiiiiiiiiiiiiniieninns 07

8. MUFFLER.....cccciiiiiiiiiiiiiiiiiiiiieninnee. 08

9. FRAME COMP.......ccccvviiiiiiinniiinnnennnn. 09

10. FRONT FENDER. ......ccccccvviiinninnn. 10

11. HANDLE BAR.....ccccciiiiiiiiiiiiiiiiinnnnen. 11

12. STEERING COLUMN ASSY............... 13

13. FRONT WHEEL ASSY. .cccccvviiiinnnnnae 15

14. REAR WHEEL ASSY ....ccviiiiiniiinnnn... 16



—. KiT

NO : 01




"

4
W

o
Part NO.
XTSOQ' (e H ANV, N ) I/ \r = INJT ]
1201000000 |
XT50Q- RETHT 38 BULB
1201000001 /A /&N
GB/T16674-1996 | AfAA2L HRH M8x12 HEXAGON BOLT M§x12
4. XT50Q- RIT<H BRACKET , HEADLIGHT
1800000007
GB/T6177.1-2000 ANAEZHES M8 NUT M8

3@ |N| @

- [O







R E

NO : 02

NO. Part NO. Description Description in English HE Qty
1 | xT500- NS METERS 1
1300000000
2 | XT50Q- BERUHE CABLE COMP, INNER 1
0910000000
GB/T818-2000 + F & L 124 M5x10 BOLT M5x10 2
O REs INDICATOR , TURNNING 1

XT50Q-




=, ®ELT. BAT




NO. Part NO. Description _Description in English HE Qty

1 | XT50Q- B3R @ 4T FR.TURNING LIGHT 2
1203010000 </ (O

2 | XT50Q- B ET RR.TURNING L'GHT 2
1203020000 /A

3 | XT50Q- 2IT TAILLIGHT 1
1202000000 B

4 | XT50Q- BiT4Ta BULB OF TAILLIGHT 1
1202000001 4/

5 | GB/T6177.1-2000 | E242& M10 NUT M10 4

6 | GB/TE177.1-2000 | A% EIRA M6 NUT M6

7 | XT50Q- REBRAT LICENSE PLATE LIGHT 1
1204000000

8 | GB/T41-2000 A A M6 NUT M6 2

9 | GB/TY5 - 2002 # 8 6 WASHER 6 2

10 | XT50Q- BITZ R PLATE, TAILLIGHT




| 1800000008

. EBERH




NO. Part NO. Description _ Description in English WE Qty

1 XT50Q- aES HIGH YYOLTAGE WIRE ASSY 1
0706030000 /A

2 XT50Q- NP A= FLASHER 1
1206000000 /8~

3 XT50Q- YRER T RELAY ASSY 1
0706040000 B

4 | XT50Q- R ASSY 1
0706020000 /1],

5 XT50Q- 29 RECTIFIER ASSY 1
0706010000

6 | XT50Q- ZIRE DIODE 1
0707000000

" | GB/T5781-2000 | <A M6x20 BOLT M6x20 !

8

9

10







B, x84

NO : 05

NO. Part NO. Description Description in English Wiz Qty

1 XT50Q- FEBL WIRING HARNESS 1
0705000000

2 XT50Q- RN HORN 1
1213000000

3 | XT50Q- RHIB KT IR BRAKE LAMP 1
1209000000

4 XT50Q- =Nk IGNITION LOCK 1
1208000000

5 | x1500- BEEAT X SWITCH FLAMEOUT , SIDE| 1

CSTAND




A, BBt NO : 06
NO. Part NO. Description Description in Engngs_h:____ | HE Qty
1 | XT50Q- BB AR BATTERY TRESTLE |
0601030000 /
2 | XT50Q- BESE COVER , BATTERY BOX 1
1101000000
3 | XT50Q- Bt BATTERY 1
0704000000
4 | XT50Q- B it ENLACE BAND 1
1600000009
5 | GB/T5781-2000 AR 2 B4 M6 12 HEXAGON BOLT M6x12 1
6 | GB/T41-2000 ABEFIEF M6 CASING NUT M6 1
7 | GB/T96.1 - 2002 K#E 6 WASHER 6 1




Y,
/I..~F
P =) L‘.\%g

N

NO : 07

2
v/
NO. Part NO. Description Description in English HE Qty
1 XT50Q- ERIEER AIR FILTER 1
0200000000
2 | XT50Q- ERIEERIRD FILTER COMP,AIR CLEANER 1
0200000001
3 | XT50Q- +~ fi CLIP OF AIR FILTER 1
0200000002
4 BOLT M6x16 2

GB/T818-2000

TFRE KB M6x16




NO : 08




= 47_ }7/3
8 2— ¥ 6

|
& 8 O
NN R

=T !

NO. Part NO. Description Description in Enalish BE Qty

1 XT50Q- BESEE 2R MUFFLER ASSY 1
0400000000 (/7

2 | XT50Q- W= AIR FEED SUPPLY VALVE | 1
0402000002 [/

3 | XT50Q- 122 il /&) AIR FEED CONTROL VALVE 1
0403000000

4 | XT50Q- HRE CANNULATION 1
0402000003

5 | XT50Q- ~§E CLIP 2
0402000004

6 | XT50Q- BB PAPER CUSHION 1
0402000001




7 [ XT50Q- PR OB iR GASKET , EXHAUST OUTLET
0400000001

8 | GB923- 88 ANEEFIEZ M6 (4 ) CASING NUT M6

9 | GB/T5781-2000 £ 1248 M6x16 BOLT M6x16

10 | GB/T41-2000 A58 M8 NUT M8

1 | cB/T93 - 1987 Bih g SPRING WASHER 8







f. EHR
NO. Part NO. Description Description iri Engiich ME Qty
1 XT50Q- TR VEHICLE FRAME 1
0600000000 ()Y
2 | xT500- TRYHF GEARSHIFT PEDAL K
0111040000 /L,
3 XT50Q- 18 B 2= i A DECK OF FOOTREST 2
0602020000
4 XT50Q- =gl R. FOOTREST.L 1
0602010001
5 XT50Q- GERH R. FOOTREST.R 1
0602010002
6 | XT50Q- M5 (HE) SIDE STAND 1
0603020000
7 XT50Q- Mz ZRo & DOUBLE SPRING OF SIDE 2
1703000002 STAND




f. T8
NO. Part NO. Description Descrip%n—jr'._lf_rhgﬁt_ ME Qty
12| GBIT16674-1996 | AfE 2 EigR M8x115 HEXAGON BOLT M8#1 = =X 1
13 | GBIT16674-1996 | A& EIRHE M8x110 HEXAGON BOLT M8x119 N 2 1
14| GB/T6177.1-2000 | A2 EIRF M8 NUT M8 V£
15 | XT50Q- B 18 R FRONT FOOTREST 2
0603010000
16 | XT50Q- ER B RR.ABSORBER 1
0801010000
17 | XT50Q- B4z E (% SPRING 1
1705000003
18 | GB/T923 - 1988 AAEEFIRR M10 CASING NUT M10 2
19 | GB/T96.1-2002 | tnAZE 10 WASHER 10
20 | GB/T5781-2000 HEXAGON BOLT M10x35 2

AL 184 M10x35(58)







NO. Part NO. Description _ Description in English WE Qty

1 | xTs500- AR FRONT FEIIDER 1
1107000001 T\ \

2 XT50Q- AR X 2R BRACKET G¥ -=NDEr 1
1800000004 |
GB/T5781-2000 | ARk M6x12 BOLT M6x12 Fala

I

4 | GB/T93 - 1987 W6 SPRING WASHER 6 A 4

5 XT50Q- BRARhI 4k B CLIP OF SPEEDOMETER CABLE | 1
1600000007

6 XT50Q- G eRERR FR FORK.R 1
0802010001

7 XT50Q- KR ERR FR FORK.L 1

0802010002




i

-




NO. Part NO. Description _ Description in English WE Qty

1 XT50Q- EfE LEFT HANLDI.EBAR 1
0907020001 A

2 XT50Q- JHIERIE RIGHT GRII- 1
0907020002 /8

3 XT50Q- EEME MIRROR LEFT 1
0904000001 B

4 XT50Q- EENER MIRROR RIGHT 1
0904000002 a/»

5 XT50Q- EFF x5 4 SWITCH OF LEFT HAND 1
0907020000

6 | XT50Q- ATF R EH SWITCH OF RIGHT HAND 1
0906020000

7 XT50Q- HIBRAN R THROTTLE CABLE 1
0902000000

8 XT50Q- EEsRAER CABLE ASSY. CLUTCH 1

0901000000




9 | XT50Q-
0907000000

BEeRIEFE

HANDLEBAR OF CLUTCH

T=. Fagfast

NO : 14




NO. Part NO. Description _ Description in English WE Qty

1 | XT50Q- B e HAND.= BAR 1
0908000001 /A

2 | XT50Q- B A STEERING COL.UMMN 1
0802010100 Y/ /N

3 | XT50Q- FBR UPPER BRACKET , FR.FCRK 1
0802010200 N/}

4 | xT50Q- BT AAR FRONT DECK BOARD If 1
1104000000 4/»

5 | XT50Q- 7 B4 E PREES SEAT , DIRECTION 2
0802010201 HOLD

6 | XT50Q- BEERF DIRECTION HOLD CLIP 2
0802010202

7 | GB/T5782-2000 AL X124 M8x35 HEXAGON BOLT M8x35 4

8 | XT50Q- 2 Xt BIBCOCK LOCK 1
0802010101

9 BOLT M6x10 2

GB/T819.1 - 2000

T F UK 8R4ET M6x10




10

GB/T16674-1996

ANEEZEIRE (58 ) M6x12

HEXAGON BOLT M6x12

+=. FEFEHEHF

NO : 15




NO. Part NO. Description __Description in English WE Qty

11 | XT50Q-1216000000 | i f% &¥22 SIDE REFLECTOR 2

12 | GB308 - 79 SR 4.763 UPPER DALL 4.763 40

13 | XT50Q- T4 UNDER COVER  BEARING 2
0802041004/5 BOEWL

14 | XT50Q- I UPPER COVER  BEARING 2
0802041006/7 BOEWL 1_

15 | XT50Q-0802041003 | J5 122 &2~ NUT, ADJUST L

16 | XT50Q-0802041002 | £ WASHER 11

17 | XT50Q-0802041001 | £ X2 & LOCK NUT 1

18




’
I




NO. Part NO. Description __Description in English WE Qty
1 [ XT50Q-0501000006 | Bi%t%% FROMNT WHEEL 1
2 | XT50Q-0501000007 | &T4H4 FRONT TVRE 1
3 | XT50Q-0501010007 | Fufa INNER TUBE 1
4 | XT50Q-0501030000 | KELT A HIZ DISK CONTROL 1
5 | XT50Q-0501030001 | BeXI& DISK CONTROL I 1
6 | GB/T16674-1996 Af L EIRAE M6x12 HEXAGON BOLT M6x12 ‘ _J-_h__ 3
7 | XT50Q-0501000001 | Bi%H M12x235 BUSHING OF FRONT WHEEL 1
8 | GB/T6177.1-2000 AN E XL EIR R M12 NUT M12 1
9 | XT50Q-0501000002 | #ZE @13x920x20 BUSHING ¢13x(20x20 1
10 | GBIT16674-1996 | Af5% 2 EiRHE M8x35 HEXAGON BOLT M8x35 2

1

—
—

XT50Q-0501031000

it #eEs

ARITHMOMETER







NB ___baH NS _ BEEEHRIRA —___BESEBIBRIAERgIEN —
10 | %7808 EHE BE&RINETRES
8282888885 ¥
4 | XT38 B3 BEERINETE
| 8282003384 __ __
B | CEPT77.12000 | R s% = i s M12 RNNER 137BE
0502010007
W | %T56&: BRI SPRECRE? WRIFMEPIECE
89083888004
¥ | XxT50Q- ERIRIFF ROD ASSY.BRAKE
15 | 1800000003
6 | XT50Q- 5|7 FER SHOE COMP , BRAKE
0502040001




+5, X NO : 19




ey —15
6" )
/ ¢ {@,
N
i
> A %‘\»'/5ﬁ
T CT ‘g
10—=° o
RS \/
9 8
NO. Part NO. Description Description in English ____| @%Qty

1 | XT50Q- BEX REAR FORK 1

0602000000 /
2 | XT50Q- Ja #lB B EM TORQUE LINK COMP 1

0605000000
3 | XT50Q- o= CHAIN CASE 1

1109000002
4 | XT50Q- BB CHAIN CUSHION 1

1600000008
5 | XT50Q- X B M12x208 SHAFT REAR FORK M12x208 1

1800000003




6 | GB/T6177.1-2000 | A EXEIER M12 NUT M12 1
7 | xT500- kS CHAIN ADJUSTER 2
0502050000
GB/T16674-1996 | A& EIRHE (4% ) Mexg | HEXAGON BOLT M6x8 2
GB/T818-2000 + 54 L1848 M5x10 BOLT M5x10 2
+a. ¥X NO : 20




NO. Part NO. Description Description in English HE Qty
10 | GB/T95 - 2002 RBHE 5 WASHERR J/ @\ 2
11 | GB/T6170 - 1986 | AR i8¢ M8x30 BOLT M8x30 N 2
12 | GB/T93 - 1987 S g SPRINGWASHERE | 2
13 | GB/T91-2000 FF O 45 2x30 COTTER PIN 2x30 B 2
14 | GB/T41-2000 ANAIRF M8 NUT M8 I/ .
15 | XT50Q- ek iR CLIP BOARD OF CHAIN /
0502050001 ADJUSTER




RA ] NO : 21




NO. Part NO. Description _ Description in English WE Qty

1 | XT50Q- i ] FUEL 7ANK 1
0300000000 (A

2 | XxT50Q- A= COVER OF FFUEL TANK 1
0300000001 Y/ /N

3 | XT50Q- SHFEFF R SWITCH ASSY,FUEL TANK 1
0304000000 |

4 | XT50Q- SIS R R.CUSHION 1
1600000002 71,

5 | GB/T16674-1996 | AfME2EIRM (4 ) M6x25 | HEXAGON BOLT M6x25 2
XT50Q- S T 2 o F. CUSHION 2
1600000001

7 | GB/T96.1-2002 | mA#ES WASHER 8 1

8

GB/T16674-1996

ANEEZ HIRE M8x30

HEXAGON BOLT M8x30




T+, B




NO. Part NO. Description _ Description in English WE Qty

1 | XT50Q- B B2 F.SEAT CUSHION 1
1001000000 /A

2 | XT50Q- BEER R. SEAT CUSKION 1
1002000000 /)

3 | XT50Q- ERYE REAR BACKREST 1
0601040000 I

4 | XT50Q- % REAR REGULA 2
0601050000 /1],

° | GB/T5781-2000 | sh£iR#e (4% ) M8x16 HEXAGON BOLT M8x16 4

6 | GB/T5781-2000 E U4 (48 ) M8x16 HEXAGON BOLT M8x16 2

" | GBIT5781-2000 | A3k iRHE M8x25 HEXAGON BOLT M8x25 2

8 HEXAGON BOLT M8x30 2

GB/T5781-2000

NEEZ R4 M8x30







+\, BREREIES

NO. Part NO. Description Description in Engl'si -~ BE Qty

1 XT50Q- ISEERI REAR FENDER 1
1108030000 |

2 XT50Q- B FRONT BODY, REAR FENDER 1
1108020000

3 XT50Q- IR REAR REFLECTOR 1
1217000000

4 XT50Q- TEZ TOOLBOX 1
1105000000

5 XT50Q- ITEZEME SIDE COVER OF TOOLBOX 1
1105000002

6 XT50Q- BB AT 2= AR REAR REGISTRATION PLATE 1
1110000000

7 | XT50Q- BIiELE F.JUNCTION BOX 1




+A., BREEIER

NO. Part NO. Description Description in Enghsh ____lfgé Qty
1 | GB/T16674-1996 | A2 E iR M8x45 HEXAGON BOLT M8x45 W/ 2
12| GB/T16674-1996 | AfA %22 EIR# M8x16 HEXAGON BOLT M8x16 2
13 | GB/T6177.1-2000 | A2 188 M8 NUT M8 2
14| GB/T818-2000 + A& LIRA (48 ) MEx12 | BOLT M6x12 1
15 | JB608.1-99 BE M6 CUP 1
16 | eB/T818-2000 tFRELIBI (45 ) Mex16 | BOLT MEXT6 !

17 | GB/T5781-2000 | AAELIRE M6x16 HEXAGON BOLT M6x16 2
18 | GB/T6177.1-2000 | A% 188 M6 NUT M6 1
19 BOLT M6x12 2

GB/T818-2000

+F £ L8R4 M6x12




tTh, RBHEK




NO. Part NO. Description _ Description in English WE Qty

1 XT50Q- R ENGINE 1
0100000000 (@

2 | XT50Q- AILE SPARK PLLUI 3 1
0101000000 /-

3 XT50Q- s CARBURETOR 1
0113000000 /Y

4 | XT50Q- Rl s LEFT  CRANKCASE REAR | 1
0103000035 COVER 4/»

5 | GB/T16674-1996 ANAEZHIER M6x30 HEXAGON BOLT M6x30 2
XT50Q- HRE INTAKE PIPE 1
0101020000

7 XT50Q- AR GASKET 1
0113000001

8 | GB/T5783-2000 AR M6x30 HEXAGON BOLT M6x30 2

9 XT50Q- BB GASKET 1

0113000002




10

GB/T5783-2000

NAE M6%x25

HEXAGON BOLT M6x25




—+. BETE

1
NO. Part NO. Description 1 __Description in English WE Qty

1 XT50Q- 8 6 4 SLIP-y2iN7 =D PLIERS 1
1905000001 /] (AR

2 | XT50Q- XK 4244 T DOUBLE-END SCREW DRIVER 1
1905000002 V/ Y-

3 | XT50Q- 1222 7118 SCREW DRIVER HANCLE 1
1905000003 | / -

4 | XT50Q- FOHRF (10x12) OPEN-ENDED SPANNEK 10x17 | 1
1905000004 Al » |

5 | XT50Q- AIEEERTF SPARK PLUG WRENCH 1
1905000005

6 | XT50Q- FOIRF (14x17) OPEN-ENDED SPANNER 14x17 1
1905000006

7 | XT50Q- TER TOOL KIT 1
1905000007




ENGINE TYPE - 139FMB

Content
1. COVER OF CY L IND T HE AD . iuiiititieeeeeseseeececscscsscssscssssssssssssssssscsssssssscscases 01
2. AIR VALVE ASSY ..ccoovv..., cos D eseo000s00000000800000000080000000000000000080000008008000000000000000 02
3. TIMING CHAIN &TENSIONER ............................................................... 03
4. CYLINDERE CRANKSHAFTEPISTOM. . ueiiuiiiiiiiiiiiiiiiiiiiiniiiieiaeeiaeciecineccnncens 04
5. RRCRANKCASE COVER...ccitittierereesecsccscanses D eccocsorcocecssessssscscscscsensesssssssnsnss 05
6. CLUTCHE OIL PUMP.....c.cutiiiiiiiiiiiiiitiiiteiieiiiisses iottnssssssssssesssssssesssesssennses 06
7. LLCRANKCASE COVER § MAGNETO ......ccccecuvnneenne A ) T 07
8. STARTING MOTOR & CLUTCH ...cccutiiuiiiiiiiiiiiiiiiitiineiiiionarioneesaecsascsnscsascnns 08
D, CRAN I K C A SE . i iiititteteeseeseesssessessssssssessssssssssssssssssesssssssssssssssrssosssssssasssssssess 09
TO. TRANSMI S SION SH AT T St ittiteteeeeoeeseoscsecscoscsscsssscsssssssssssssessssssssssesssssssesses 10

11.START DEVICEgZ TRANSMISSION COMP.....ccctiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiinecineenncens 11



El1 S5fL3k3% COVER OF CYLINDER
NO : 01

HEAD

F5 il XA HNEW WE | &BF
No Part No Chinese Description Qty Remark

1 | EPA1001 =S| 2 CYCLDER HEAD COVER 1

2 [EPALO02 | sepry 2 R.COVER CYCLDER | !
HEAD

3 | EPA1003 SERTL L.COVER CYCLDER | !
HEAD

4 | EPA1004 - VALVE COVER 2

5 EPA1005 b GASKET 1

6 EPA1006 2 Bt GASKET 1

| 7 |EPALOO7 |+ s pngem GASKET I

‘_'e i EPAI008 | J mymg 3 gs3, | O-RING30.8%3.2 2

) VEPAI009 | ymia \iciiio BOLTM6*110 1

10 [EPAIRIC SPARK PLUG 1

| KTEE




E2 BSR4 #9 AIR VALVE ASSY No : 02

%d‘/lﬁ i

Fs| #5 AR KB e | #E

No Part No Chinese Description Qty | Remark
1 EPA2001 /‘=b ETSL4R é‘ CYCLDER HEAD ASSY 1
2 [EPA2002 | sepryy mmagan GASKET 1
3| EPA2003 A4 8% 2 POSITION PIN 8*12 1
4 | EPA2004 | 45z sy SEAL9*11.7*1.5 1
5 | EPA2005 | yge BOLT 2
| © |EPA2006 |4 p GASKET 1
7 EPA2007 B INTAKE PIPE 1
{3 | FPA2008 | ) migmoq gy 4 | O-RING27.4%2.4 1
2 T EPA2009 —— BOARD 1
10 [ EPA2GIC | ngpppEm g s | CAMSHAFT COMP 1
1T [EPA20LY oo gy 0m 4 GUIDING PLATE COMP 1
12 [ EPA2012 | 4oz ROCKER ARM 2
13 [EPA2013 | g pasy ~ | SHAFT, ROCKER ARM 2
14 | EPA2014 | s IN"ET VALVE 1
IS | EPA2015 | g ] ' EXHAT ST VALVE 1
10 | EPA2016 | pusy 2 SEAL , VALVE STEM 2
17 [ EPA2017 | =y au s OUTER SPRING SEAT 2
18 EPA2018 ,_=\, I 9”* %, OUTER VALVE SPRING 2
19 [EPA2019 | =jpqass INNER VALVE SPRING 2
20 |EPA2020 | =jauge i SPRING UPPER SEAT 2
21 [EPA2021 | = ek VALVE CLIP 4




E3 IER#%., 5KKE8 TIMING CHAIN

&TENSIONER

NO " 43

F5 H= R B gV WE | B
No Part No Chinese Description Qty Remark
I [EPA300L | oo shaman SPROCKET 1
2 |EPA3002 | poysesm TIMING CHAIN 1
) 2 ]
V2 | EPA3003 | o g CHAIN ADJUSTING SET
L 4 B l FPA3004 | o pmgp TENSIONING ROLLER 1
S 1
EPA3_005 2 = 4R T SCREW
6 [ EPA30Ce | R TR SPRING 1
7 [ EPA30CT | o imgrim o TENSIONING ROD [
8 | EPA3008 | e ... 2 / GUIDE ROLLER 1
=TI / / N
9 | EPA3009 | g g ap s W | E}I_JIDE ROLLER PIN 1
10 [EPA3010 | 4nsp = oypess | DE'VE SPROCKET 1
11 [BPA3OLL | spmprmnsy " SPROC!.ET SHAFT 1
12 [EPA3012 | myqymee SEALI+5 PLUG 1
13 | EPA3013 GASKET 1

KEBERHB




E4 6. i # MEE CYUINDERE | FE| #5 XL R RIEH e | #F
No Part No Chinese Description Qty | Remark

CRANKSHAFT&PISTON NO : 94 .

1 EPA4001 5,_:0 ﬁI {2|S %B 14: CYCLDER COMP 1
‘_? _i _EPA4002 ST K AL GASKET 1
3 1+ EPA4003 Et\i%\ﬁ %12 POSITION PIN 8*12 2
4 EPA200O4 $6 7 R 5 B SEAL 14*5*18.5*%2.4 1
S EPAA0YS [ opynegniy POSITION PIN 8*14 2
6 EPA4006 SRR SEAL 11.5*15.7*2.4 1
7 EPA4007 it AT 4P ’f—? CRANKSHAFT&TIE ROD 1
8 | EPA4008 | rgesrim " FINTON RING SET 1
9 | EPA4009 | zee [ PISTON 1
10 [EPA4010 | oz e e PISTON PiN 1
I [EPAAOLT | e KEY 1

12 | EPANOL2 | s COLLAR , PISTON PIN




E5 EHi#EE R.CRANKCASE C v ER LFES

NO : 05

5 il X ER KX B BE| &%
| Do Part No Chinese Description Qty | Remark
f ' HEPASOOL | o g s 2 R . CRANKCASE COVER !

2 TEPASO2 | sgymm GASKET 1
3 {EPAs03 Lapse o OIL-RULER 1
4 EPASO}4—l 2’:'_‘1—;@18*35 O-RING 18%3.5 1
> |EPASO0S | arasesmiies | LEVER , CLUTCH !
6 EPA5006 B SPRING 1
7 |EPASO0T | gy aseie e ""CJTCH PLATE SET 1
8 EPA5008 BrASE D . ST0O? PILATE 1
9 | EPAS009 | g ymer ADJ./STING BOLT 1
10 [EPASOI0 | ygssym g ADJUSTING NUT 1
DI 2 T p— CLUTCH TAPPET 1
12 [EPASOI2 | s spmsn OIL TUBE ASSY 1
I3 | EPASOI3 | mapsimat 137024ws | OIL SEAL 13.7°24%5 i
14 TEPASOI4 | e e e POSITION PIN 8*12 2
15 | EPASOLS | o j 2 R . LITTLE COVER !




HLmE WA &

3| #5 AR HNER wE| &%
Part No Chinese Description Qty | Remark
EPAS001 ! B Asesm A CLUTCH ASSY 1
0 (=] =017
EPA60)2 R e SE = BUSH 1
EPA6003 | zas+in GASKET 1
=/ 1
EPA6004 ABEL) ﬁj’ﬁa XN PRIMARY DRIVE GEAR
EPA6005 By A58 4 i) I WHSHER 1
=]
EPA6006 shE 12%21%4 VOESiA_xL_ 12%21*4 1
- TIARY 1 1
EPA6007 W1B M 5 PR’ A -Y i_RIVEN GEAR
EPA6008 C T GIRCLET 1
EPA6009 I TE A OIL PUMP ASSY 1
o 1
EPA6010 D ESE ) GASKET
N 1
EPA6011 P S SLEEVE
EPA6012 FILTER GAUZE 1




ENLEH 8*12

| #5 P E XA BE| &%

No PartNo Chinese Description Qty | Remark
I [ EPATODL | po gh g sme e L . COVER.CRANKCASE !

2 | EPAT002 - s LR . COVER , CRANKCASE | !

3 | EPAT003 | grgysn L . COVER GASKET !

4 EPA7004 i ! MAGNETO ASSY 1

5 |EPAT005 |42 | FLy WHEEL COMP 1

6 | EPAT006 |- T STARTOR COMP 1

7 |EPAT007 | geeinsese WIRE ~LAMP I

8 | EPATO08 | jap 2 HOLE PLUG 1

9 EPA7009 O RIE 11.8%2.5 O-RING 11.8*%2.5 1

10 | EPA7010 18 PLUG 1

11 EPA7011 0 Bl@E 25%2 4 O-RING 25*2 .4 1

12 [ EPA7012 POSITION PIN 8*12 2




13 [BPAT013 | yge pros BOLT M6*25 2
15 [EPAT015 | ue PRESSING PLATE 1
16 [EPA7016 | spxt g guygrs | OIL SEALIB.9*30%5 1
/e |V
|
Fs H®s L FNER HEEWH g | &
No Part No Chioose Description Qty | Remark
I | EPASOOL | g2 DISK INSULATOR 1
2 |EPASO02 | mypews | START CHAIN 1
3 | EPASO03 | s apimip TG TENING PLATE 1
4 |EPAR004 | oo o o o e | T 1
EPA8004 XS EIR GUIDE , START CHAIN
5 |EPAB00S | pgnina SPROCKET 1
=017
6 | EPAB00G | st 30wanwa OIL SEAL 30%42*4 1
7 |EPAB007 | spxt g gupges | OIL SEAL 18.9%28%5 1
%k
8 | EPA008 | s (g7%) O-RING 107%2 1
9 |EPAB00Y | prppropuie LOCATINT PLATE 1
10 [EPASOIO0 | poyor nce START CLUTCH 1
=]




11

EPAS8011

STARTING MOTOR

BB
/=Tam .
|
7 ( Q)
F5 H= CRANCEA HXEFR BE| B3F
No Part No Clinese Description Qty | Remark

[ EPASOOT | 4 ss 1. CRANKCASE 1
2 | EPA002 | yysm GASKET 1
3 | EPA003 | 1 ey e TL.CRANKCASE 1
4 | EPA9004 | iz e BREAT!1ER PIPE 1
5 | EPA9005 | mspusissst 11 6+24%10 | OIL SEAL11.6%24*10 1
6 |EPAY006 | igmmgsm CLAMP 1
7 | EPAY007 | 4o 20g STUDS A 2
8 | EPAY008 | ygu poos s STUDS B 2
9 [ EPA9009 POSITON PIN 10*14 2

ENEH 10*%14




HEFS B EAR

10 TEPA9OL0 [ 4y spyman DRAIN PLUG 1
1 [EPAOIT | gy PIPE CLAMP 1
7TV
5| #s hEER EXEH 8 | %5k
No Part No Chinese Description Qty | Remark
I [EPATO00T | g TTMIATN SUAFT 1
2 [ EPAT0002 | 4oy =y DRiVEN SHAFT 1
3 | EPAT0003 | gz o3 BEARING 6203 1
4 | EPA10004 | spttsnim 14 NEEDLE BEARING HK 14 1
5 | EPA10005 | setspim s s NEEDLE BEARING HK13.5 1
6 | EPAI0006 | 555 | 790%5 OIL SEAL 17%29%5 1
N 52N U —" DRIE SPROCKEF 1
8 | EPA10008 LOCATION PLATE 1




EPA10009 [ yoae p16+10 BOLT M6*10 2
il XL R B RE | #&iF
Part No Chinese _____ Description Qty | Remark
EPA11001 R o & , GFA_R_.S_I—I_TT—SHAFT ASSY 1
EPATI002 | o i ymet LOCK SCREW 1
EPATI003 | 45 4u ey SHIFT DRUM I
EPAT1004 | s o 40 cu ey SCREW I
EPATI005 | pu sy =0 for 4o ANTI—MOVING SET 1
EPATI006 | o gy oo o RESET SPRING 1
EPATI007 [ usyse —sesnsy | OIL SEAL 1
EPA11008 START SHAFT ASSY 1

BB




6 G

9 | EPA11009 WL B4R GUIDE
10 | EPA11010 EEAT START ROD ASSY
11 | EPA11011 GEARSHIFT SET

b







